" 2015-19, Ford F-150
4 Front Mount Bracket w/ or w/o Flare
(To be used with Rubber or Stainless Offset Mud Flaps)

Mounting Diagram & Instructions

GB17159524

IMPORTANT:
The manufacturer is not responsible for negligent use of vehicle with mud flaps installed, including
over-tightening of screws and bolts causing damage to vehicle or mud flaps.

@)
7/16 open wrench 3/8” open wrench 5/16” open wrench Slotted 7/32” or 5.5mm open
and socket wrench and socket wrench or socket wrench Screw Driver or socket wrench

(truck w/o flare only)

BRACKETS
(2)Mount Bracket, (1) Brace (1) Brace
Front Front, DS Front, PS
Part #759521 Part # 759525 Part # 759526
(1) Strip Washer Used for Rubber (1) Strip Washer Used for Rubber
Front, DS Mud Flap Front, PS Mud Flap
Part # 759508 Installations Only. Part # 759509 Installations Only.
PARTS BAG #759523
a) (4) Capscrew, SS b) (6) Screw, Sheet Metal c) (4) Screw, Machine SS d) (2) Screw, Sheet Metal
%”—-20UNCx 1” SS, #12x 1”7 HWH M6-1x40mm, Hex Cap SS, #12-11 x %" HWH
Part #014007 Part # 010046 Part # 012028 Part # 010042
e) (16) Washer, Flat f) (10) Washer, Flat g) (8) Washer, Lock h) (6) Washer, Nylon
Aluminum, 0.281” x 1” SS, 0.281"x 1” SS, %” Helicoil Spring @ 170D x0.318” ID )
Part #018052 Part # 018028 SN Part # 024000 Part # 054061 N
i) (4) Nut, Hex J) (4) Nut, Hex k) (8) Nut, Expansion “
SS, %" — 20UNC @ SS, M6-1 = Nylon, Natural #12 N
Part # 025000 Part # 025022 Part # 054059
***Note***

Aluminum Washer will appear duller and will be lighter in weight than the
mirror finish stainless steel washers included.

y'?uc[( 1520-33StN - Lethbridge, AB TIH 5H3 - Canada ;/ I
\ HARDWARE N

Toll free: 1-800-661-8208 - Email: inffo@truckhardware.ca -+ www.truckhardware.ca




***Note***
All Gatorback Mudflaps come with a hardware bag that, when using this bracket kit, can be disposed
of. All hardware needed for this install is included with this bracket Kit.

RUBBER FLAP INSTALLATION:

1. Start on driver side.

2. Cut the supplied full size template outline

3. Lay the cut template onto the front of the mud flap. (See diagram #2).

4. Cut the same size as the slotted holes on the template through the rubber flap.

5. Install the mud flap to the bracket with a strip washer, three sheet metal screws, three stainless steel washers, and three nylon
washers. The top two holes of the strip washer use #12x1” screws and the bottom holes uses a #12 x % screw. Hole #3 uses a
#12x1” screw with a stainless steel washer. Loosely secure at this point.

6. Square the flap with the tire while putting pressure against the wheel well and tighten all four sheet metal screws on the flap.

7. Repeat on passenger side.

f— USE SUPPLIED TEMPLATE TO CUT
“f‘w‘\\ THESE THREE SLOTTED HOLES

23.000"

W =
N

TEMPLA

| \
|
| \

TE DRIVER SIDE AS SHOWN
\

A’X J“

iy
I
Iy
“ LI
I
I
I

————r— —
OPTIONAL

[t}
00
o

DIAGRAM 2

For installation tutorial visit https://www.truckhardware.ca/installation



INSTALLATION OF BRACKET WITHOUT FLARE ON RUBBER FLAPS ONLY:

For ease of installation, it is suggested that the wheel be removed.

1. Before you install your Mud Flap Bracket set, see the diagram and parts list for all necessary parts. Start on the driver’s side.

2. Temporarily remove the factory plastic cap to get access to the two factory screws on the spring nuts #12 & #13, then remove the
two factory screws and replace with four aluminum washers, two machine screws, two lock washers and two hex nuts through the
back brace holes #14 & #15. Ensure the slotted holes of the back brace are mounted center of the machine screws.

3. Snap the expansion nuts into each square holes #4 to #7 on the bracket.

4. Remove factory screws #10 & #11 and reinstall back to the factory holes #10 & #11 after the bracket is tucked in between the wheel

well flange and the wheel liner and the other end of the bracket holes #8 & #9 are bolted to the back brace holes #18 & #19 with

four aluminum washers, two capscrews, two lock washers, and two hex nuts. (See diagram 1). Ensure the two factory spring nuts are
still in place on the factory holes #10 & #11.

v Check all fasteners for tightness. Repeat procedure on the passenger side.

\ WHEEL WELL
L
\

[
Iy
I

THE BRACKET IS INTALLED

HEX NUT, 3"
LOCK WASHER, 4"
\tﬁﬂncronv SPRING

I
|
|
| g Iy DIAGRAM # 1.
| 1Z I
‘ g I
\ _ 2 \
| = Iy |
~ NI I
REMOVE Tnssé/FAcTORY \ | b4 I
SCREWS AND REINTAL AFTER 2 I
g
e

EXPANSION NUT
\%\ STRIP WASHER
3 HOLES

o~ NYLON WASHER
0.318" X 1"
ALUMINUM WASHER \
0.281" X 1 SS WASHER
HEX NUT . 0.281" x 1
W6 SHEET METAL SCREW
: 12 X 17
. EXISTING #
FAC}B{ / -
: SCREWS é \\
PLASTIC CAP o
LOCK WASHER : 7 . SHEET METAL SCREW
I /& @ #2 X 17
ALUMINUM WASHER ALUMINUM WASHER \ 3~ h
0.281" X 1" 0.281” X 1" %/ ¢ \\m
7 ¢ 50 NYLON WASHER
A IR 0.318" X 1"
R
b

/// )

L

~ SS WASHER
i ///////4@ N 0.281" X 1"
i 7 ,‘ﬂ ) / SHEET METAL SCREW
Iy z iy, / #2 X 3/4
Iy ﬂ _ 7
i /9;;;;f,agf§%ﬁ
I it ////O/WN7 9 SHEET METAL SCREW

////fE/SHRT# M2 X 1

** NOTICE **

These instructions and enclosed parts have been provided in response to the Ford 2015 F150 SVE
Bulletin. Any deviation of the installation and /or hardware may result in premature corrosion. The
manufacturer and/or Dealer Distributor are not responsible for negligent use or installation.



INSTALLATION OF BRACKET WITH FLARE ON RUBBER FLAPS ONLY:

For ease of installation, it is suggested that the wheel be removed.

1. Before you install your Mud Flap Bracket set, see the diagram and parts list for all necessary parts. Start on the driver’s side.

2. Temporarily remove the factory plastic cap to get access to the two factory screws on the spring nuts #10 & #11, then remove the
two factory screws and replace with four aluminum washers, two machine screws, two lock washers and two hex nuts through the
back brace holes #12 & #13. Ensure the slotted holes of the back brace are mounted center of the machine screws.

3. Snap the expansion nuts into each square holes #4 to #7 on the bracket.

4. Tuck the bracket in between the wheel flare flange and the body wheel well and bolt the other end of the bracket holes #8 & #9 to
the back brace holes #14 & #15 with four aluminum washers, two capscrews, two lock washers, and two hex nuts. (See
diagram 1)

v Check all fasteners for tightness. Repeat procedure on the passenger side.

\ WHEEL FLARE
0\ |
\

DIAGRAM # 1

T ROIORY NRERL WNER

EXPANSION NUT

I

|

|

|

|

|

|

|

|

|

|

|

|

HEX NUT, & 4
\ |

\( LOCK WASHER, 4" \l

FACTORY SPRING

N NUTS
ALUMINUM WASHER f i
# i

0.281" X 1"
ALUMINUM WASHER

0.281" x 1" N\
HEX NUT 13
V6 ) H N
- i
2]
FACTORY
PLASTIC CAP
LOCK WASHER
E

¥
ALUMINUM WASHER /& ¢ 9‘DE
0.2817 X 17 fj 1IR

STRIP WASHER

MACHINE SCREW |
/ 3 HOLES

M6 X 40MM

ALUMINUM
WASHER
0.281"X1"

NYLON WASHER

0.318" X 17
SS WASHER
0.281" X 1"
SHEET METAL SCREW
. \i#wz X 1"

N SHEET METAL SCREW

AL

NYLON WASHER
0.318" x 1"

SS WASHER
0.281" X 17

/ N SHEET METAL SCREW
“ [}
I z Wy 07 M2 X 3/4”
7‘\\ ﬁ,{ﬂ oz H)&/
[ ////?5
1l MJ //E/ZO/VW 9 SHEET METAL SCREW

#2 X 1

** NOTICE **

These instructions and enclosed parts have been provided in response to the Ford 2015 F150 SVE
Bulletin. Any deviation of the installation and /or hardware may result in premature corrosion. The
manufacturer and/or Dealer Distributor are not responsible for negligent use or installation.



STAINLESS STEEL FLAP INSTALLATION:

1. Before you install your Mud Flap set, see the diagram and parts list for all necessary parts. Cut the protective plastic and peel away

from stainless steel. Start on the driver’s side.
2. Cut the weather strip approximately 15 long and apply the adhesive side on the center of the wheel flare or wheel well and the same

position as the mud flap panel where there is contact to the wheel flare or wheel well.
3. Install the mud flap to the bracket with four stainless steel washers and four sheet metal screws on holes #1 to #4 through the bracket

holes #5 to #8. Loosely secure at this point.
4. Square the flap with the tire while putting pressure against the wheel flare or wheel well and tighten the four sheet metal screws on

the stainless steel panel.

INSTALLATION OF BRACKET WITH FLARE ON STAINLESS STEEL OFFSET FLAPS ONLY:

For ease of installation, it is suggested that the wheel be removed.

1. Before you install your Mud Flap Bracket set, see the diagram and parts list for all necessary parts. Start on the driver’s side.

2. Temporarily remove the factory plastic cap to get access to the two factory screws on the spring nuts #11 & #12 then remove the two
factory screws and replace them with four aluminum washers, two machine screws M6x40mm, two lock washers and two hex nuts
through the back brace hole #13 & #14. Ensure the slotted holes of the back brace are mounted center of the machine screws.

3. Snap the expansion nuts into each square holes #5 to #8 of the bracket.
4. Tuck the bracket in between the wheel flare flange and the body wheel well and the other end of the bracket holes #9 & #10 are

bolted to the back brace holes #15 & #16 with four aluminum washers, two capscrews ¥4” x 17, two lock washers and two hex nuts
(See Diagram)

v Check all fasteners for tightness. Repeat procedure on the passenger side.

ADHESIVE ON THE
\ WHEEL FLARE
\/

WHEEL WELL SIDE
|
|

|

|
|
‘ %
| Y I
[ L2 [ WEATHER STRIP
\ it ‘ 7 oxas”
- (" I
| ~ 1z
L N7
\ [ % [
| MQ I
L2 I
N I
Ny ‘ I
HEX NUT, # \\\ | I
[
@/ LOCK WASHER, " \\\ } I
. I
\éf FACTORY SPRING 1‘\ | // /
- NUTS i
F\ - \‘\\ ///
1 I
: ‘ - ALUMINUM
ALUMINUM WASHER | SHEET METAL SCREW
0.281" X 1" # Y N 4 11\\% Prad oggfﬁ;? #2 X 1"
ALUMINUM WASHER ) SR
0.281" x 1" N 2y 1y )
HEX NUT : WASHER, SS
X/ 4 b 0.281" X 1"
g
© FACTORY
PLASTIC CAP
LOCK WASHER SHEET METAL SCREW
¥ #2 X 1"

I
SHEET METAL SCREW

Q#wz X 3/4”

WASHER, SS
0.281”7 X 1"
SHEET METAL SCREW

| \J’ M2 x 1"

ALUMINUM WASHER
0.281" X 1"



INSTALLATION OF BRACKET WITHOUT FLARE ON STAINLESS STEEL OFFSET FLAPS
ONLY:

1. Before you install your Mud Flap Bracket set, see the diagram and parts list for all necessary parts. Start on the driver’s side.

2. Temporarily remove the factory plastic cap to get access to the two factory screws on the spring nuts #13 & #14 then remove the two
factory screws and replace them with four aluminum washers, two machine screws, two lock washers and two hex nuts through the
back brace hole #15 & #16. Ensure the slotted holes of the back brace are mounted center of the machine screws.

3. Snap the expansion nuts into each square holes #5 to #8 of the bracket.

4. Remove two factory screws #11 & #12 and reinstall back to the factory holes #11 & #12 after the bracket is tucked in between the
wheel well flange and the wheel liner and the other end of the bracket holes #9 & #10 are bolted to the back brace holes #19 & #20

with four aluminum washers, two capscrews, two lock washers, and two hex nuts (See Diagram)/ Ensure the two factory spring nuts
are still in the factory holes #11 & #12.

v Check all fasteners for tightness. Repeat procedure on the passenger side.

ADHESIVE ON THE

WHEEL WELL SIDE \ WHEEL WELL
\ /

I

|

| 7
REMOVE THESé/FACTORY

SCREWS AND REINTAL AFTER
THE BRACKET IS INTALLED

WEATHER STRIP
¥ x 15"

T RCIORY WMRETL WNER

HEX NUT, #"

EXPANSION NUT
LOCK WASHER, " \%\
FACTORY SPRING
- NUTS

]@‘ ) -
Ve \“

#19 © N

ALUMINUM WASHER GRS

0.281" x 1 ~ <3 f‘i\ [

SHEET METAL SCREW
HEX NUT
M6

|
. | f
; : / : 3 12 X 1
T e s (<. | #
H) .} 2 a P | <
. H EXISTING s §\ "
i 9 U FACTORY #2> I
% FACTORY ; ; . scn?e?v';\,/ | WASHER, SS
PLASTIC CAP 2 | \
LOCK WASHER |
N
! \

- 0.281" X 17
Ve |
I
4 ( \.
ALUMINUM WASHER | "
0.281” X 1" 5)\ N
ALUMINUM WASHER | #3 1l #S;ZEE; 1M”ETAL SCREW
0.281" X 1" |
| N, SHEET METAL SCREW
| ﬂRE /s H2 X 3/4"
“ #4 )
\ 59
| WASHER, SS
| 0.281" x 1"

SHEET METAL SCREW

7 I v #12 X 1"
Y _zad |

.57 ﬂ@g / )

277 0

\

|

** NOTICE **

These instructions and enclosed parts have been provided in response to the Ford 2015 F150 SVE
Bulletin. Any deviation of the installation and /or hardware may result in premature corrosion. The
manufacturer and/or Dealer Distributor are not responsible for negligent use or installation.



